
Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

Issues Regarding Melbourne 
Drinking Water & Pesticides 

June 2012
Anthony Amis – Friends of the Earth Melbourne 

anthonyamis@hotmail.com

Photo: Yering Gorge Offtake – Yarra River Water is pumped from this point into Sugarloaf  
Reservoir.

1



Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

Contents
1. Key Regulatory Points Page 3

2. Yarra Summary Page 4
3. Introduction – Lack of Information and Lack of 

Adequate Testing
Page 8

4. Land Use Planning – Why is the Yarra Not A Proclaimed 
Water Supply?

Page 11

5. Water Treatment At Winneke Treatment Plant Page 13
6. Water Treatment And Pesticides Page 15
[...]
difficulty in obtaining information on the chemicals in use within a catchment area upstream of a  
Water Treatment plant and town water supply...Currently there is no common record of chemical  
products that are likely to be applied in agricultural areas within potable water catchments." (10)

Users of Agricultural pesticides in Victoria have to keep records within 48 hours of using an 
agricultural chemical product and keep those records for a minimum of two years. Surely it is not 
impossible for that information to be provided to water authorities if the pesticide is used within a 
domestic water supply catchment?

Melbourne Water have also expressed a concern regarding lack of information pertaining to biocides 
used within their catchments;

“The accuracy of the biocide application information is unknown as there are no regulations in  
place in Australia that require biocide information to be reported and there are no government or  
private bodies who have responsibility for monitoring biocide application. The application rates  
used in this study are based on the best available information. However, it is likely that different  
application rates and different biocides could be applied to some properties.” (11)

9



Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

This also brings into question who should pay for such testing? Why should water consumers be 
made to incur extra costs when they are not responsible for the problem? 

Spraying Vineyards 3km upstream from the Sugarloaf Offtake – Yarra Glen. Over 100 hundred  
pesticides are registered for use in Vineyards in Victoria.

10



Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

4. Land Use Planning – Why Is the Yarra Water Supply 
Not A Proclaimed Water Supply?

In Victoria, almost all water catchments that are used as domestic water supplies, are protected 
under the Catchment and Land Protection Act 1994. Once a catchment is declared, approvals for 
activities that occur within the catchment under other statutes and statutory planning schemes must 
be referred to the responsible land manager authority for approval. 

In Victoria 134 water supply catchments are officially recognised by the State Government. These 
consist of Declared Water Supply Catchments which were formerly known as Proclaimed Water 
Supply Catchments and Special Area Plans which were formally listed as Land Use Determinations.

A full list of Proclaimed Water Supply Catchments and catchments containing Special Area Plans 
can be viewed at the following website: http://vro.dpi.vic.gov.au/dpi/vro/vrosite.nsf/pages/dwsc_areas 

It appears odd that the Yarra River Catchment is not listed as either a Proclaimed Water Supply 
Catchment or has a Special Area Plan, even though the Yarra River provides approximately 40% of 
Victorian's with drinking water. Many much smaller communities source their drinking water from 
protected catchments, but this is not the case for Melbournians – particularly those sourcing water 
from Sugarloaf Reservoir.

Under Section 27 of the Catchment and Land Protection Act 1994, Melbourne Water could 
recommend to the Minister that land within its region be declared an open potable water supply 
catchment. Declaring the Yarra as a Proclaimed Water supply Catchment would allow Melbourne 
Water to become a statutory referral authority, pursuant to Clause 66 of the Planning Scheme. It 
would also allow for the development of a Special Area Plan which could provide for land use 
conditions which would be enforceable by the Secretary of the Department of Sustainabilty and 
Environment.

Without this change in status of the Yarra River, Melbourne Water, local councils and VCAT 
(Victorian Civil and Administrative Tribunal) will not have the power to apply stricter guidelines 
regarding planning applications, development applications and assure that developments, including 
agricultural development will be sited and managed to protect the quality of water in the Yarra 
Catchment. 

Eastern Golf Course Proposal
In 2010, Eastern Golf Course applied for a planning permit with Yarra Ranges Shire to develop a 
golf course on a site, one kilometre from the Sugarloaf Reservoir offtake. Yarra Ranges Shire voted 
5/4 to support the development. However the development was opposed in VCAT by Healesville 
Environment Watch Incorporated, Bill Boerkamp and Friends of the Earth Melbourne. The 
objectors won a temporary reprieve from development (possibly >18 months) based on the risks 
associated with 100 year flood levels and access to and from the main clubhouse, but not from 
pesticide application. As of June 2012, the course is awaiting final approval from Melbourne Water, 
before the development will once again go through the planning process with the local shire. The 
course is proposing to use 34 pesticides. A copy of FOE's December 2010 objection can be viewed 
here: http://www.foe.org.au/sites/default/files/VCATDec10Final.pdf 

11

http://vro.dpi.vic.gov.au/dpi/vro/vrosite.nsf/pages/dwsc_areas
http://www.foe.org.au/sites/default/files/VCATDec10Final.pdf


Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

In a separate case, Western Water vs Rozen & Anor [2008], it has been determined that land use 
planning in open, potable water supply catchments should take into account the precautionary 
principle, meaning that decision makers should be cautious when considering planning applications. 
However Friends of the Earth remains concerned that because the Yarra Catchment is not a 
proclaimed water supply, even though it supplies more water to more people than any other 
catchment in Victoria, that the precautionary principle will not be applied to developments such as 
the Eastern Golf Course. Information on the implications of the Rozens case can be viewed here: 

http://www.mondaq.com/australia/article.asp?articleid=80652 

Google Earth image looking east, showing Yarra River Yering Pumphouse. Also showing  
location of proposed Eastern Golf Course with its possible use of 34 pesticides – much of which  
will be used on a floodplain. In times of flood, floodwater backs up across the floodplain, as the  

narrow confines of Yering Gorge act as a “Choke” on the Yarra River, holding back vast  
quantities of flood water before it flows through the gorge.

12

http://www.mondaq.com/australia/article.asp?articleid=80652


Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

5. Water Treatment at Winneke Treatment Plant

According to Melbourne Water, Winneke Treatment Plant is the major water treatment plant for 
Melbourne (33). Water is sourced from both Maroondah Reservoir via the Maroondah Aqueduct and 
the Yarra River by the Yering Gorge Pump Station.

“Sugarloaf Reservoir is a concrete faced rockfill embankment, supplemented by two saddle dams,  
forming an off-stream storage 33km north east of Melbourne. It is Melbourne's fourth largest  
reservoir being completed in 1981 with a capacity of 96,000ML” (38)

Water from Sugarloaf Reservoir receives what Melbourne Water calls “full treatment” (34), and 
includes: Coagulation and clarification (to cause the colour and turbidity particles to settle out), 
Filtration (to remove most of the remaining suspended solids), Disinfection, Fluoridation and pH 
correction. This 'full' treatment type is basically the standard type used in Australia. Sand filters are 
used at Winneke. Added substances at Winneke include: Polyelectrolyte (filter aid), Alum 
(coagulation), chlorine gas, Fluorosilicic acid, Lime and Sodium Hypochlorite.

Water Treatment Background
“Coagulation and Floculation occurs before filtration: This process brings together particles in the  
raw water supply, forming floc. Coagulants such as Aluminium Sulphate and Polyelectrolytes also  
encourage the formation of floc. This process maximises the removal of particulates and colour  
later in the treatment process. Treatment of the water then removes the dosed coagulants.  
Substances used in this stage can include: Aluminium Sulphate (alum), Aluminium Chlorohydrate,  
Synthetic Organic Coagulant Polymer and Polyacrymalide (Floculant Polymer).

Filtration removes, bacteria, dirt and other materials from the water: This is the key process which  
removes pollutants from water which may be present in the source water. Sand filters are commonly  
used in Australia, and some filters also contain layers of gravel and in some cases filter coal.  
Coagulated water is passed through a 'floc blanket' which traps suspended particles. The floc sinks  
to the lower levels of the sedimentation tank and is removed off as inert slurry. The remaining water  
is then collected usually in a series of channels and is then passed through multimedia filters, which  
remove smaller particles. There are several different types of filtration processes: 1) Dissolved Air  
Flotation Filtration, 2) Direct Filtration, 3) Conventional Clarification/Filtration, 4)  
Microfiltration, 5) Reverse Osmosis.

Disinfection: The most widely used drinking water disinfectant in Australia is Chlorine. Chlorine  
Gas or Sodium Hypochlorite Solution are added to the water to destroy viruses or bacteria that  
may cause illness. Chlorine can also be added at storage tanks or pump stations along the water  
distribution network. Chlorine is usually maintained at levels which are below taste and odour  
detection levels of people, but this can change particularly in times of increased demand for water,  
particularly in hot weather. Disinfection Byproducts (DBP's) are created when chlorine reacts with  
organic molecules, such as algae. Some DBP's have been associated with cancer.”(35)

Winneke has a capacity of 560ML/day and the treatment plant has five reticulation clarifiers and 14 
sand filters each handling approximately 40ML/day. Water is pumped from the Yarra River by the 
Yering Gorge Pumping Station and stored in Sugarloaf Reservoir (96GL capacity). Water is pumped 
from Sugarloaf by the Reservoir Pump Station. Alum is added to the water before it goes through 

13



Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

the reticulation clarifiers and then sand filters. Chlorine and Lime is then added before the water 
goes through the final 200ML storage. Fluoride is then added before transfer.

Melbourne Water recently looked at enhancing their treatment options when considering pumping 
water from the Goulburn River via the North South Pipeline. (37)  Goulburn River water was seen to 
increase the risk of higher protozoa and algal contamination. Existing strategies to counter these 
problems is increased Ultra Violet (UV) disinfection and reservoir aeration. Melbourne Water has 
apparently considered UV and Ozone/GAC (Granular Activated Carbon) at Winneke, however these 
are not planned to be part of the current plant until 2017 (37), nor is the use of (PAC) Powder 
Activated Carbon. In terms of pesticides in source water, these are more likely to be detected in 
Yarra water, rather than Goulburn water, inferring that it is odd that Melbourne Water only looked at 
the new treatment options when considering a new source of water, highlighting the higher risks 
associated with protozoa and algal blooms, in comparison to risks associated with pesticides. 
Another Melbourne Water study found that Goulburn River water was more risky in terms of 
alkalinity, colour, nitrogen and turbidity. (38)

Photo: Sugarloaf Reservoir June 2012. Atrazine and its close relative, Simazine have been 
recently detected in Yarra waters at the pumping station at Yering Gorge. Higher levels of  
Atrazine and Simazine were detected further up the river in 2008/9. Both are known to be  

Endocrine Disruptors [“Chemical Castrators”]. In terms of Atrazine turning male frogs into  
hermaphrodites “If you take five grains of salt, divide this weight by 5000, that is the amount of  

atrazine that causes these abnormalities." (61)  The Treatment plant at Sugarloaf Reservoir,  
Winneke,  was never designed to specifically filter out pesticides.

14



Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

6. Water Treatment and Pesticides
Varying water treatment types have differing levels of success when filtering out pesticides. A 
number of studies have been conducted investigating which water treatment options are best to use 
in filtering out pesticides. It is interesting to note that standard testing as used at Winneke Treatment 
Plant has little effect in the removal of pesticides, particularly mobile pesticides.

The following is a transcript from the 4th day of a VCAT hearing 18 November 2010. [VCAT REF 
NO: P1970/2010 - 215-217 Victoria Road, Yering – Eastern Golf Course vs Friends of the Earth 
Melbourne, Healesville Environment Watch and Bill Boerkamp].

The quotes are attributed to water expert Dr Dan Deere (Water Futures Pty Ltd). Question asked by 
Barrister Andrew Walker.

Dr Dan Deere: “... The Winneke Treatment Plant is what we would call a classical conventional  
treatment plant, the most common kind of plant in the world for treating water ... Basically you run  
the water through large beds of sand and other materials, granular media filters. You add some 
alum which is a coagulant, basically aluminium, salt to help to stick things together and you run  
them through the sand and it's designed to pull out certain types of micro-organism which is the  
main objective. Then add chlorine as a disinfectant and that is the most common kind of water  
treatment around. The two main functions are to remove just dirt, particles, lumps and sediment and  
pathogenic micro-organisms. That's what it's designed to do, that's all you'd rely on it to do. Now 
by coincidence that kind of plant could reduce the concentrations of some other things but you  
wouldn't rely on it for that reason. If you wanted to remove for example pesticides you'd have to go  
for either a reverse osmosis type desalting membrane as you'd use on a desalination plant or an  
oxidation process like ozonation and an activated carbon process which is not in place there. There  
are those plants around the country but not at this site. So the important point to note then is that  
this plant's designed to remove pathogens and sediments. It's not designed in any way to remove  
anything else. It's not designed or intended to remove biocides for example or other organic  
compounds. Some of them will be removed to some extent or reduced by that - just incidentally but  
that's not something that's quantified and not something you'd rely upon.”

Q: Andrew Walker: “And if pesticides were detected at the intake what would have to be done in  
terms of infrastructure to reduce the pesticide levels?”

A: Dr Dan Deere: “There would, if pesticides were routinely found in that source water, you'd have  
to go to a major plant upgrade to remove those pesticides … [you] may have an ozone-BAC type  
reactor [where] ozone breaks down the pesticides and activated carbon [where] the carbon  
absorbs the pesticides. The combination of the two is quite effective. Or reverse osmosis which  
would be impractical, you wouldn't use that you'd use ozone-BAC.”

Q: Andrew Walker: “And any idea of the costs of such infrastructure?

A: Dr Dan Deere: “Yes it's hard to say but it would be tens of millions of dollars for a plant of that  
size.”

Friends of the Earth also asked a question to Melbourne Water at a separate meeting regarding the 
issue of Winneke Treatment Plant never being constructed to filter out pesticides. The answer from 
Melbourne Water was “that's correct” [pers comm].

A USEPA study published in 2001 found p4 “The processes that appear to have the most impact on 

15



Issues Regarding Pesticides And The Yarra River: Friends of the Earth June 2012

pesticide removal – granular activated carbon (GAC) and powdered activated carbon (PAC) ...  
Other methods, such as “softening”, reverse osmosis, and air stripping are also less  frequently  